




R3 Innovations Inc. IWWTF 
Treatment Capacity Increase 
Notice of Alteration 

Final 

February 22, 2022 

Prepared for: 

HyLife Foods Ltd./R3 Innovations Inc. 

Prepared by: 

Stantec Consulting Ltd. 
500-311 Portage Avenue
Winnipeg, MB R3B 2B9

111440368 



R3 INNOVATIONS INC. IWWTF TREATMENT CAPACITY INCREASE NOTICE OF AL TERA TION 

This dOCtJment entitled R3 Innovations Inc. was prepared by Staniec Consulting ltd. ("Staniec") for the 

account of Hylife Foods Ltd./R3 Innovations Inc. (the "Clienr). Any reliance on this document by any third 
party is strictly prohibited. The material in it reflects Stantec's professional judgment in light of the scope, 

schedule and other limitations stated in the document and in the contract between Stantec and the Client. The 
[...]
the three existing 100 Hp (total of 300 Hp) blowers operating.  Therefore, the process design 
information provided in Table 11 indicates that the limiting factor for expanding production to 
the minimum 9,000 hogs/day kill rate appears to be the aeration blower horsepower capacity at 
the anticipated maximum week loads in the existing two aeration tanks.  However, the 
installation of the new treatment train with the third aeration basin, additional aeration blowers, 
and third membrane train, providing over 50% increase in treatment capacity, will easily provide 
adequate treatment capacity for the minimum 9,000 hogs/day production rate.  The expansion of 
the IWWTF was designed to operate in a temperature range of 13 to 36 °𝐶.   
 



15 

The following paragraphs provides a brief description of each treatment process component and 
the corresponding treatment capacities for the expanded IWWTF to a minimum of 9,000 
hogs/day treatment capacity. 
 
 Raw Influent Lift Station 
 
The recent expansion at the IWWTF included a new raw influent lift station with two new 70 
L/sec pumps.  This new lift station will be able to handle the future expansion and sanitation 
flows of over 100 L/sec up to an instantaneous peak flow of 150 L/sec during the same sanitation 
period (typically four hours).  The recently expanded/upgraded lift station will provide adequate 
treatment capacity for the expanded IWWTF to a minimum of 9,000 hogs/day treatment 
capacity. 
 
 Rotary Screen 
 
A new rotary screen, internally fed, 0.030 inches slot openings, was installed during the recent 
expansion at the IWWTF with a capacity of 140 L/sec.  The new screen will be able to handle 
the projected flows for the 9,000 hogs/day production rate. 
 
Pre-Attenuation Tank 
 
A Pre-Attenuation Tank was also installed during the recent expansion at the production facility.  
The Pre-Attenuation Tank was installed after the rotary screen with a capacity of 570 m3.  A jet 
mixing system was provided to mix the tank contents with a recirculation pump capacity of 120 
L/sec.  The pre-attenuation tank will provide adequate pre-attenuation capacity for the projected 
flows for the minimum 9,000 hogs/day production rate. 
 
Raw Influent and Screening 
 
Process wastewater flows (pre-attenuation tank effluent), sanitary sewer wastewater, barn waste, 
and truck wash flows are combined just outside the processing facility.  The existing pump 
station lifts the combined wastewaters into a force main and conveys flows to the primary 
treatment building at the IWWTF. 
 
These raw influent pumping and screening facilities process all flows that occur during the 
production and sanitation schedules.  Flows can vary widely during a production day.  Most of 
the current wastewater flows occur during the 8-hour workday with additional wastewater 
coming because of cleaning flows after the production day.  The raw influent pumping and 
screening facilities are sized for 75.6 L/sec.  The influent screen size is 1.0 mm.  Following 
wastewater flow pre-attenuation at the production facility, the IWWTF influent screening facility 
will be adequate for the projected expansion operating basis for the minimum 9,000 hogs/day 
production rate. 
 
Screened Water Lift Station 
 
The existing screened water lift station was upgraded to handle the screened wastewater flow 
from the new cut floor and production facility with one new pump at 70 L/sec and replacing the 
two old 76 L/sec pumps with two new 70 L/sec pumps for a total of three 70 L/sec pumps. 



16 

Following wastewater flow pre-attenuation at the production facility, the IWWTF screened water 
lift station will be adequate for the projected expansion operating basis for the minimum 9,000 
hogs/day production rate. 
 
Primary Treatment – First Stage DAF 
 
The existing facilities have a large first stage DAF followed by a smaller second stage DAF.  The 
first stage DAF does not have the hydraulic capacity and solids loading capacity to handle the 
projected conditions for the minimum 9,000 hogs/day production rate.  Therefore, the IWWTF 
expansion will  include the previously refurbishment NoA approved  larger primary DAF to be 
installed in a new building (referred to as the Primary Treatment Annex) along with ancillary 
equipment which then will allow the existing primary DAF to be used as a secondary processing 
unit.  The plan will be to install the new larger primary stage DAF, and then reuse the current 
primary DAF as the second stage DAF.  Since there is not adequate room in the existing primary 
building to install more equipment, the plan is to construct a new building north of the existing 
treatment building to house the new primary DAF, pipe the new primary DAF effluent to the 
attenuation tank, and then use the existing primary DAF as the second stage DAF.  The new floc 
tube and DAF will both be designed for the screened water flow rate of 70 L/sec.  The new first 
stage DAF will have approximately 50% more available surface area (50% more treatment 
capacity) than the existing primary DAF, and repurposing the existing primary DAF, as the new 
second stage DAF, will increase the treatment capacity of the second stage DAF by a factor of 3 
times.  The new first stage DAF will therefore provide adequate treatment capacity for the 
projected flows and loads for the minimum 9,000 hogs/day production rate. 
 
Flow Attenuation Tank 
 
The recent production increase to 8,200 hogs/day provides a total estimated 340 m3/day recycle 
flow streams through the IWWTF (mainly centrifuge centrate).  This tank was sized for 2.5 days 
at an equalized flow of 1,520 m3/day.  Assuming the same recycle streams of 340 m3/day for the 
9,000 hogs/day production increase, the attenuation tank will provide 1.9 days holding capacity 
at the average operating conditions and 1.5 days at the maximum week operating conditions.  
The attenuating tank should provide adequate holding capacity at the new process design 
conditions. 
 
Primary Treatment – Second Stage DAF 
 
Consistent with the refurbishment NoA, the existing primary DAF will be repurposed for use as 
the secondary DAF processing unit.  Repurposing the existing primary DAF, as the new second 
stage DAF will increase the treatment capacity of the second stage DAF by a factor of 3 times.  
The repurposed second stage DAF will therefore provide adequate treatment capacity for the 
projected flows for the minimum 9,000 hogs/day production rate. 
 
Activated Sludge/MBR System 
 
The activated sludge system is currently operating at F/M ratios of 0.074 and 0.160 Kg 
BOD5/day/Kg MLVSS at average and maximum week operating conditions, respectively, with 
an average MLVSS of 8,076 mg/L.  At the projected operating condition of a minimum 9,000 
hogs/day production the F/M ratios will actually decrease slightly to 0.070 and 0.150 Kg 



17 

BOD5/day/Kg MLVSS at average and maximum week operating conditions, respectively, 
assuming the same MLVSS concentration of 8,076 mg/L (due to the addition of the third 
aeration tank and third membrane train).   

The horsepower requirements at the current average and maximum week operating conditions 
can be provided with the existing aeration equipment and the three 100 Hp blowers.  For the 
projected hog kill rate of a minimum of 9,000 hogs/day, the horsepower requirements for the 
average condition can be provided with two 100 Hp blowers in operation.  The projected 
horsepower requirements at the minimum 9,000 hogs/day kill rate maximum week operating 
condition can actually be achieved with the current blower capacity of 300 Hp.  Therefore, 
according to the refurbishment NoA, the installation of the new treatment train with the third 
aeration basin and third membrane train with two new aeration blowers will easily provide 
adequate oxygen transfer and treatment capacity for the minimum 9,000 hogs/day production 
rate. 

The empty cassette slots in each of the two existing membrane trains have already been filled.  
One cassette with the 340 ft2 membrane module was removed from one of the trains and installed 
in the other train.  Then the second train was fully populated with the existing 340 ft2 membrane 
module and two new 370 ft2 membrane modules.  This modification provided a 73% increase in 
membrane surface area from the previous membrane surface area, thus providing significant 
increase in hydraulic throughput for the two membrane trains.  The refurbishment NoA third 
membrane train will provide the needed additional hydraulic capacity for the expansion design 
basis. 

Disinfection 

The MBR effluent has low effluent suspended solids and turbidity, and as such is easy to 
disinfect.  A closed conduit ultraviolet disinfection system located inside the treatment building 
is used for disinfection.  Two units are provided, each sized with a capacity 22.1 L/sec.  The 
addition of the refurbishment NoA UV system will be required in the MBR annex building to 
handle the expansion for the projected flows for the minimum 9,000 hogs/day production rate. 

Sludge Processing 

The projected sludge generation after the production increase to a minimum of 9,000 hogs/day 
was estimated to be an average of 2,408 Kg/day (100 Kg/hr), with a maximum week value of 
5,476 Kg/day (228 Kg/hr).  A new centrifuge with a capacity of 635 Kg/hr was installed during 
the recent IWWTF expansion.  The new refurbishment NoA centrifuge will be able to handle the 
projected sludge generation for the 9,000 hogs/day expansion.  Both of the two smaller 
centrifuges still remain online, providing backup dewatering capacity as well.  A larger sludge 
bin with 109,000 liters holding capacity being provided with the refurbishment NoA will be 
installed in the new primary treatment annex building.  Increased sludge hauling capacity is also 
provided by converting from dumpsters to sludge trailers.  A new sludge trailer bay is also being 
provided inside the new primary treatment annex building to keep the new sludge trailers inside 
for winter weather protection.  The new sludge handling and processing facilities, as part of the 
refurbishment NoA, will therefore provide adequate treatment capacity for the projected flows 
for the minimum 9,000 hogs/day production rate. 



18 

Chemical Storage and Handling 

The chemical storage and handling facilities are being upgraded and expanded as part of the 
refurbishment NoA.  A new polymer feed system is being provided in the primary treatment 
building annex consisting of new polymer feed pumps and a new polymer tote handling system. 
A new 12,000-gallon bulk Ferric Chloride storage tank is also being provided with new Ferric 
Chloride feed pumps.  New polymer feed pumps are also being provided.  A new 6,000-gallon 
Micro-C bulk storage tank and feed pumps are being located where the existing secondary DAF 
is currently located in the existing primary treatment building.  Micro-C can be used as 
supplemental carbon source, if needed in the future. 

Ferric chloride is used as a coagulant along with polymer at the primary DAF pretreatment for 
both phosphorus and TKN removal, and if needed Micro-C addition after the attenuation tank 
will be available for additional assurance for both TN and Phosphorus removal. 

Supplemental carbon addition has never been needed at the post anoxic tanks; however, space 
has been provided for a Micro-C storage and feed system inside the building in the location of 
the post anoxic tanks as a safety factor, in case of future needs.  



19 

SUMMARY AND CONCLUSIONS 
 

HyLife is currently planning increased production capacity to a minimum of 9,000 hogs/day that 
will increase flows and loads to the IWWTF, which will require increased treatment capacity at 
the existing treatment facilities to ensure continued compliance with the effluent discharge 
requirements.  The impacts of this increased production capacity were investigated in the 
increased capacity changes concept engineering evaluations provided in this report. 
 
An increased capacity process design basis for a minimum of 9,000 hogs/day was developed 
from the current operating data base and the anticipated increased capacity changes.  This 
increased capacity process design basis was then used to develop the  IWWTF expansion 
capacity needs.  All of the primary and secondary expansion improvements defined below 
provide more than adequate treatment capacity for 9,000 hogs/day, and are being provided 
through the approved refurbishment NoA (with the exception of the new post anoxic tank): 
 
Expansion improvements include the following: 
 

1. Primary Treatment: 
a. New Primary DAF approximately 50% larger than the existing Primary DAF 
b. Convert the existing Primary DAF to be utilized as the Second Stage DAF 
c. A new 6,000-gallon Micro-C bulk storage tank will be located where the existing 

secondary DAF is currently located; Micro-C to be used for supplemental carbon 
source for TN and TP removal, if needed in the future 

d. Construct a Primary Treatment Building Annex to the North of the existing 
Primary Building to house the following facilities: 
 New Primary DAF 
 New polymer feed pumps 
 New 12,000-gallon bulk Ferric Chloride storage tank 
 New Ferric Chloride feed pumps 
 New Primary DAF sludge collection hopper and pumping facilities to 

deliver the sludge from the new primary DAF to the centrifuges 
 New centrifuge mezzanine for all three centrifuges (one new centrifuge 

with capacity to dewater all the sludge) 
 New sludge trailer bay 

 
2. Secondary Treatment 

a. New third Aeration Basin Tank  
 Diameter:    14.3 m 
 Sidewater Depth: 6.4 m 
 Working Volume: 1,022 m3 
 Total Volume:  1,215 m3  
 570, 9-inch EPDM membrane disc diffusers 
 Two new blowers at 1,200 SCFM @ 12 psi each   

 New Post Anoxic Tank 
 New Suez MBR (Z-MOD-L1120) hollowfiber membrane system, complete 

system with back pulse tank, membrane aeration, recirculation pumps, membrane 
cleaning systems and other ancillary equipment. 



20 

 New ultraviolet disinfection system with same capacity as each of the two 
existing ultraviolet disinfection units 

 
The HyLife IWWTF was recently expanded/upgraded to 8,200 hogs/day treatment capacity.  The 
current planned production expansion to a minimum of 9,000 hogs/day capacity will require less 
than 10% increase in flow and loading treatment capacity above the existing treatment capacity.  
The IWWTF concept development/design expansion developed for this production expansion to 
a minimum of 9,000 hogs/day will provide over 50% flow and loading treatment capacity above 
the existing treatment IWWTF capacity.  Therefore, the expanded IWWTF will provide 
wastewater treatment capacity for the currently planned production capacity increase of a 
minimum of 9,000 hogs/day production rate. 
 
 
 



 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT 1 
 

Process Flow Diagram 
 
 
 
 
  









 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT 2 
 

Site Layout 
 
 
 

 









R3 INNOVATIONS INC. IWWTF TREATMENT CAPACITY INCREASE NOTICE OF ALTERATION 

Appendix E  Whitemud River Assessment Reports and Water Quality Data Reports 
February 22, 2022 

E.1

Appendix E WHITEMUD RIVER ASSESSMENT REPORTS AND 
WATER QUALITY DATA REPORTS 



R3 INNOVATIONS INC. IWWTF TREATMENT CAPACITY INCREASE NOTICE OF ALTERATION 

Appendix E  Whitemud River Assessment Reports and Water Quality Data Reports 
February 22, 2022 

E.2



WHITEMUD RIVER 
SUMMER WATER QUALITY ASSESSMENT AND MODEL 

Report Prepared for Stantec by Jay Toews, R.P.Bio., P. Biol. 

June, 2020 

TOEWS ENVIRONMENTAL LTD. 

Consulting and Aquatic Sciences 



Jay Toews, R.P.Bio., P. Biol. 
597 Elm Street 
Winnipeg, MB 

R3M 3N7 
204 479 4235 

ToewsEnvironmental.ca 

June 30, 2020 
Stephen Biswanger, P.Eng. 
Stantec 
500–311 Portage Avenue, Winnipeg, Manitoba R3B 2B9 
stephen.biswanger@stantec.com 

Re:  Final Report:  Whitemud River Summer Water Quality Assessment and Model 

Dear Mr. Biswanger, 

I am pleased to submit the enclosed final report, Whitemud River Summer Water Quality Assessment 
and Model.  The report describes the development of a water quality model and interpretation of data 
collected in 2019 to assess water quality in the Whitemud River between Neepawa and Gladstone, 
Manitoba, during the late open-water season.  It is intended to support planning and licensing of 
potential increased wastewater volumes in the R3 Innovations Inc. (R3II) facility, which treats 
wastewater from the HyLife hog processing facility in Neepawa. 

The assessment identified local impairments in the Whitemud River that prevent it from meeting water 
quality objectives and guidelines.  The impairments appear to be caused primarily by excessive 
phosphorus loading to the river in the Neepawa area.  Therefore, it is recommended that overall 
phosphorus releases in the area be reduced to below historical levels, to prevent further accumulation 
of phosphorus and negative impacts in the river. 

In recent years, phosphorus discharge from the R3II facility has been well below its licensed limit and a 
minor contributor to the total load in the river.  The proposed increase in wastewater volume in the R3II 
facility can be accommodated provided the effluent continues to be of superior quality relative to the 
current licensed limit and provided any related increase in phosphorus loading is balanced by a larger 
reduction in other sources, to a achieve a net reduction in overall loading to the river. 

I understand that the draft of this report was reviewed by Stantec and HyLife.  I trust that the study will 
provide valuable guidance for current and future planning on the Whitemud River with respect to 
wastewater treatment and effluent release. 

I thank you for the opportunity to work with you on this meaningful project. 

Sincerely, 

Jay Toews, R.P.Bio., P. Biol. 
Toews Environmental Ltd. 
Jay.Toews@ToewsEnvironmental.ca 



ToewsEnvironmental.ca 

TEL Project # 011-01  i 

WHITEMUD RIVER SUMMER WATER QUALITY ASSESSMENT 
AND MODEL 

Executive Summary 

Toews Environmental Ltd. was retained by Stantec Consulting Ltd. (Stantec), on behalf of HyLife Foods 
LP (HyLife), to develop a model and assess water quality in the Whitemud River based on available 
information including data from field studies conducted by Stantec in July and September 2019.  The 
assessment is intended to support possible application by HyLife to increase the licensed volume of 
effluent discharge from the R3 Innovations Inc. (R3II) wastewater treatment facility, which receives 
wastewater from the HyLife hog processing facility near Neepawa, Manitoba. 

A model using Qual2K software was calibrated to the July and September 2019 datasets for the 105-km 
reach of the Whitemud River between Neepawa and Gladstone, Manitoba.  The Town of Neepawa 
municipal and R3II wastewater facilities are the main point sources of nutrients in this river reach, which 
does not have major tributaries or urban development downstream of Neepawa. 

Water quality in the Whitemud River 

Model results, data from the 2019 field studies, and long-term monitoring data from Manitoba 
Agriculture and Resource Development revealed the following water quality impairments in the 
Whitemud River between Neepawa and Gladstone during the open-water season: 

• Dissolved oxygen concentrations below the instantaneous minimum Manitoba Water Quality
Objective to support sensitive aquatic biota such as sport fish;

• Dense growths of benthic (bottom) algae that negatively affect the river’s physical habitat
quality and are the primary cause of the low dissolved oxygen concentrations;

• Excessive phosphorus that supports the benthic algae growth and exceeds the Manitoba Water
Quality Guideline.

Empirical data and model results indicated that localized phosphorus enrichment in the riverbed 
sediments between Neepawa and Gladstone, likely resulting from accumulated historical nutrient 